
 

Parkes Shire Council 

 

 

 
 

 

 

 

 

 

 

 

INTEGRATED WATER CYCLE 

MANAGEMENT STRATEGY 
 

 

 

 

PART B – IWCM STRATEGY 

 

 

Final Draft 

April 2017 

 

 

 

 



 

Parkes IWCM Strategy 2015  i 
 

 

 

Lake Endeavour Dam Safety Upgrade – July 2014 

 

Document Control 

This is the final draft of the Parkes IWCM Strategy 2015 – Strategy Paper.   
 

Version Authors Reviewer 

Approved for Issue 

Name Date 

Preliminary Draft 1 A Sloan, R Butler  A Sloan 9 August 2015 

Draft Final  J, Fyfe, R Butler   J Fyfe 12 April 2017 

 

Copyright 

This IWCM Strategy was prepared for Parkes Shire Council. Copyright in the whole, and of every part 

of this document belongs to Parkes Shire Council and the authors, and may not be used, sold, 
[...]
The Water Grid option is currently being investigated and costed to support the implementation of the 

IWCM Strategy. Full details can be found in the Centroc Water Grid Connection Investigation Report
17

 

and in the CENTROC Pipeline - Forbes to Gooloogong Operational Strategy Investigation Report
18

. 

Table 3.7 shows that the capital cost per annual ML of potential water yield is low, particularly for the 

Forbes Bore 3 Connection. At a 7% discount rate, 30 year lifespan of the asset and $0.20 per kL 

transfer cost, the cost of raw water supplied by the Forbes Bore 3 option (or similar) is approximately 

$300 per ML. The Gooloogong Connection raw water cost will be approximately $1,000 per ML, 

assuming full utilisation. 

Table 3.7 Centroc Regional Water Option Costs and Yields 

 Length Of 

Transfer Main  

(km) 

Potential 

Transfer Yield 

(ML/annum) 

Change in 

PSC Secure 

Yield 

Capex  

($M) 

Opex 

($K/annum) 

Forbes Bore 3 

Connection 
8.6 1825 NIL 2.6 40 

Gooloogong 

Connection 
39 1825 NIL 17.6 200 

 
Given that the intention of the grid is not to increase yield for Parkes but rather to alleviate pressure on 

the borefield, the raw water cost is from a Gooloogong Connection is a notional amount and 

completion of other Grid assets will be required before this volume of water can be supplied. 

Both Parkes and Forbes Shire Councils support the Centroc Water Grid Concept as a long term 

emergency water security solution. Offering an improved sustainable groundwater yield and the 

relatively low cost for the Forbes Bore 3 connection, the Centroc Water Grid has been included in 

IWCM Scenario 9 (see Section 4) for more detailed assessment. However, on account of the 

magnitude of the capital cost, the Centroc Water Grid Gooloogong Connection component cannot be 

implemented without external funding. Moreover, PSC is not solely responsible for investigating or 

delivering these bulk water options, and cannot rely on the options to improve the water security for 

the LGA yield until further environmental investigations are carried out by the State Government and a 

funding commitment made. 

3.4 Water Treatment Option 

3.4.1 Proposed Parkes-Peak Hill Water Treatment Plant 

Following the adoption of a new 28-ML water treatment plant (WTP) in the 2005 IWCM, several 

studies have informed the development of a WTP concept design, including: 

 Parkes WTP Concept Reports, PWD, May 2012 

 Economic Appraisal of the Parkes Water Security Project, AEC for PSC, June, 2014 

 Parkes WTP - Water Quality Analysis & Jar Testing Report, Banerjee Associates, Dec 2014 

 Parkes WTP Process Options Discussion Paper, Banerjee and Associates, Jan 2015 

 Parkes WTP – Preliminary Design Report, HunterH2O, April 2015 

 Hydraulic analysis of Trunk Mains from High Level Reservoir, Memo, NSW PWD July 2015 

                                                      
17 

Parkes Water Supply Augmentation Centroc Water Grid Connection Investigation Report, HydroScience, Jan 2015 
18

 CENTROC Pipeline - Forbes to Gooloogong Operational Strategy Investigation Report, DGP Water, April 2016 



 

Parkes IWCM Strategy 2016   28 
 

The Preliminary Design Report
19

 was prepared in conjunction with this IWCM Strategy and provides 

full details of the proposed WTP, including further justification of the size and position of the plant, 

along with proposed treatment standards and indicative process layouts. 

Both the draft IWCM Strategy and the Preliminary Design Report have been presented to NOW in a 

workshop in May 2015 with agreement reached on the capacity and proposed treatment standards. 

The existing 8 ML/day Parkes/Peak Hill Water Treatment Plant (WTP), comprising coagulant dosing, 

clarification, filters, chlorination, fluoridation and pH correction, is to be abandoned. A new WTP is to 

be constructed on the north east edge of Parkes, approximately due north of the existing culmination 

of Danilenko Street. The selected site provides the following advantages; 

 Greenfield location simplifies / streamlines construction processes whilst limiting operational 

interruptions at the existing treatment plant; 

 The size of the parcel of land provides significant additional land area for future expansion; 

 It is located on sloped terrain which aids in the WTP hydraulics without the need for interstage 

pumping. 

Raw water sources for the new water treatment plant will remain unchanged from that which feeds the 

existing WTP. The choice of which source water to utilise is multifactorial and as such the new WTP 

will be designed to manage the individual sources and blends thereof. 

The NSW Department of Public Works (PWD) developed a concept design for the new treatment plant 

which proposed a filtered water capacity of 16 ML/d with provisions to upgrade to 24 ML/d in the 

future
20

. The PWD concept allowed for a lime and soda ash softening process, associated chemical 

storage and dosing systems, two softening clarifiers, four gravity filters, sludge and wastewater 

handling system and plant buildings. 

Since completion of the PWD concept, Parkes Shire Council (PSC) has reviewed the need for 

softening during the development of the IWCM Issues Paper, which showed that hardness from all 

sources generally satisfies the Australian Drinking Water Guidelines. Accordingly, a preliminary design 

report that formed part of the tender package released in August 2015 comprised conventional 

coagulation, lamella clarification and filtration. The locations of the proposed and existing Parkes 

WTP’s and trunk mains are shown in Figure 3.8. The general layout of the new WTP is depicted in 

Figure 3.9. 

This new design is featured as a common option to four of the five scenarios considered in this IWCM 

Strategy. 

                                                      
19

 Parkes Water Treatment Plant Preliminary Design Report Final, Hunter H2O Pty Limited for PSC, April 2015 
20

 Parkes / Peak Hill Water Supply – Parkes New Water Treatment Plant Concept Design Report (Final) Report No. WSR 

13062, Nov 2014 (PW CDR) 
 



 

Parkes IWCM Strategy 2016   29 
 

Figure 3.8 Proposed Parkes WTP Location and General Arrangement 

 



 

Parkes IWCM Strategy 2016   30 
 

Figure 3.9 Proposed Parkes Water Treatment Plant General Arrangement 

 



 

Parkes IWCM Strategy 2016   31 
 

3.4.2 WTP Costs 

Indicative costs were provided for earlier WTP designs were provided in the following reports: 

 Parkes STP Concept Report, PWD, May 2012 

 Economic Appraisal of the Parkes Water Security Project, AEC for PSC, June, 2014 

 Water Treatment Plant Design Development Report, August 2015 

Comparative costs of the different WTP options are outlined in the Table 3.8. The construction of a 

16ML treatment plant has progressed with a contractor now engaged, therefore the Capex value in 

Table 3.8 is more accurate than the budget estimates for the other sizes.   

Table 3.8 Summary of WTP costs  

WTP Option BAU 15 ML 16 ML 28 ML 

Opex ($K/annum) 1380 2370 2420 3020 

Capex ($M) Nil 33.9 44.9 45 

Annual Production (ML) 2500 2370 2500 2500 

Production Cost ($/kL) 0.55 1.00 0.97 1.21 

 

As discussed in previous sections and the IWCM Issues Paper, the Business as Usual (Existing 

Treatment Plant) is not considered a viable option due to capacity constraints, OH&S issues, 

infrastructure age and water quality concerns. The option of a 28 ML WTP has been costed to allow 

the preferred scenario from the 2005 IWCM to be fairly compared with the new IWCM Scenarios 

shortlisted in Section 4 of this Strategy. 

The decision by Council, supported by NOW during a workshop in May 2015, to proceed with a 16 ML 

WTP was based on the following rationale: 

 Marginal extra capital cost compared to the 15 ML capacity alternative. 

 Reduces risk associated with faster than anticipated population growth and/or unexpected 

increases in per capita demands. 

 Caters for the irrigation of public open space in the event that the ring main does not proceed 

or recycled water is unavailable for any reason. 

 Caters for an additional 10 years of population growth, through to 2056 instead of 2046. 

The 28 ML WTP option is included in Scenario 5 of this IWCM Strategy. The 16 ML WTP is included 

in Scenarios 6 through to 9, and is subject to a full TBL analysis in Section 4 of this Strategy.  



 

Parkes IWCM Strategy 2016   32 
 

3.5 Sewage Treatment Option 

As outlined in the IWCM Issues paper, detailed planning for the new Parkes STP is to adopt a growth 

rate of 0.4% for the Parkes Urban area and a design flow of 200 L/EP/day. The new STP will 

therefore need to be designed to have a dry weather capacity of 3 ML/day to cater for current and 

future population growth through to 2046. It must also be noted that in 2031 it is anticipated that the 

Nash Street area will be connected to the sewerage system, adding 670 EP. Associated peaking 

factors are examined in the Detailed Design Report
21

. 

3.5.1 Proposed Parkes Sewage Treatment Plant 

As with the new WTP, a preliminary design for the new STP has been developed in conjunction with 

this IWCM Strategy. Several studies have informed the development of an STP concept, including: 

 Parkes STP Concept Report, PWD, May 2012 

 Economic Appraisal of the Parkes STP, AEC for PSC, June, 2014 

 Parkes STP – Preliminary Design Report, HunterH2O, April 2015 

 Parkes STP – Detailed Design Development Report, Banergee and Associates, May 2015 

Negotiations with the NSW EPA about proposed discharge criteria have occurred in parallel with the 

development of this Strategy. The Detailed Design Report and the EIS for the STP document the 

standards required to be met for discharge from the plant: 

Table 3.9: Environmental Discharge Requirements 

Parameter Value Unit 

Biochemical Oxygen Demand  < 10 mg/L 

Suspended Solids < 15 mg/L 

Total Nitrogen < 10 mg/L 

Ammonia Nitrogen < 2 mg/L 

Total Phosphorus < 0.3 mg/L 

pH 6.5 – 8.5 pH units 

Faecal Coliforms < 200 cfu / 100 mL 

Oil & Grease < 2 mg/L 

 

These limits represent the accepted modern technology criteria for discharge to inland waters as 

published by the NSW EPA.  

The treatment process at the new STP will include: 

 Primary Treatment – Screening and grit removal, including screening and grit washing and 

dewatering (including septage receival chamber) 

 Secondary Treatment – Intermittently Decanted Extended Aeration (IDEA) activated sludge 

process for organic oxidation, biological nitrogen removal and chemical dosing (alum) for 

                                                      
21

 Parkes STP – Detailed Design Development Report (DRAFT), Banerjee and Associates, May 2015 

 



 

Parkes IWCM Strategy 2016   33 
 

chemical phosphorus removal. Sodium hydroxide dosing is to provide for pH correction if 

required. 

 Tertiary Treatment – UV disinfection 

 Effluent Reuse – Chlorine disinfection  

All flow entering the STP will receive primary and secondary treatment: 

 Flows up to 3 x ADWF will receive UV disinfection prior to Goobang Creek discharge or 

transfer to the effluent reuse system; and  

 Flows above 3 x ADWF will receive primary and secondary treatment and bypass the UV 

disinfection for discharge to Goobang Creek.  

A schematic of the proposed new STP process is presented in Figure 3.10. The general layout of the 

new STP design is shown in Figure 3.11. 



 

Parkes IWCM Strategy 2016   34 
 

Figure 3.10: Proposed Parkes STP Process Schematic 

 

Figure 3.11: Proposed Parkes STP General Layout 

 

3.5.2 STP costs 



 

Parkes IWCM Strategy 2016   35 
 

The new STP option described above is common to all scenarios investigated in this Strategy. The 

2005 IWCM similarly included a new STP in all scenarios based on an appraisal of the existing plant 

that recommended the plant be replaced to meet current and future discharge standards and 

recycling needs.
22

 The new STP option, however, did not specify a size for the plant (only a capital 

cost), hence the sizing outlined above has been adopted for the 2005 preferred scenario and the new 

scenarios explored in this Strategy. The costs of the new STP option are presented in Table 3.10. 

Table 3.10 Summary of new STP option costs  

Opex ($K/annum) 250 

Capex ($M) 26.8 

Annual dry weather flow (ML) 1095 

Treatment Cost ($/kL) 0.23 

 

3.6 Stormwater Harvesting and WSUD Options 

3.6.1 WSUD Principles 

The principles of water sensitive urban design (WSUD) to mimic the natural hydrological cycle of 

stormwater and to utilise all elements of water supply efficiently have been adopted widely in urban 

centres around the world. WSUD is often used as a means to achieving liveability through increasing 

green landscapes and celebrating water in urban areas.  

In regional areas, the concept of managing water using the technical and ideological precepts of 

WSUD are mainly applicable to the urban centres where development density and road runoff can be 

concentrated through connection to formalised stormwater drainage to have a negative impact on 

waterways.  

In Parkes urban area, the impact of development on stormwater runoff has been minor, with the 

exception of PAC Park waterway, which has a defined channel due to bank erosion. The Parkes 

Stormwater Management Plan (2001) outlines how Council has progressively been managing urban 

runoff impacts by installing gross pollutant traps, slowing and widening the flow of water through open 

channels and monitoring water quality. There are also ongoing programs of bush regeneration along 

riparian zones and greening the streets through tree planting and green road verges.  

While neither the stormwater management plan nor the Parkes Shire Council Development Control 

Plan (2013) mention WSUD specifically, the principles are evident in the following clauses, repeated 

in various sections throughout the plan, relating to commercial, industrial and residential development: 

 The stormwater system design is to optimise the interception, retention and removal of water-

borne pollutants through the use of appropriate criteria prior to their discharge to receiving 

waters.  

                                                      
22

 Parkes Integrated Water Cycle Management Strategy Technical Memorandum - Parkes Sewage Treatment Plant, MWH, 

March 2005. 



 

Parkes IWCM Strategy 2016   36 
 

 The stormwater system design should minimise the environmental impact of urban run-off on 

other aspects of the natural environment (creeks and vegetation) by employing techniques 

which are appropriate and effective in reducing run-off and pollution. 

These principles are in direct agreement with WSUD and provide a sound basis for managing 

development in an ecologically sustainable way. 

Broader policies such as BASIX, managed by the NSW Department of Planning and Environment, 

provide clear guidance on water efficiency for new development and renovations. One element that is 

missing, however, is the setting of stormwater quality targets for subdivisions and large to medium 

sized development sites. Section 5.6 of the PSC stormwater management plan includes a table for 

the parameters of coarse and fine sediments, litter, total nitrogen, total phosphorous and 

hydrocarbons, although the “Benchmark needs to be set, further investigation required.” This 

investigation would likely result in adopting an industry standard targets and require the use of MUSIC 

software to model the development designs for compliance. This would be beneficial to managing the 

proposed land release developments with clear direction for developers.  

3.6.2 Stormwater Harvesting Options 

In 2011 Council applied for grant funding from the Federal government for $6.4M towards a 

stormwater harvesting scheme costed at $13.2M. The scheme proposed to construct wetlands at the 